
SHEET: 1/2
ART. NUMBER: 47243

MODEL: LUBRICATED DIRECT-DRIVEN AIR COMPRESSOR
AC-D 224 EASY

LUBRICATED DIRECT-DRIVEN AIR COMPRESSOR AC-D 224 EASY



POS. CODE DESCRIPTION QTY
40 A09214 SPRING WASHER 4

41 A09215 BOLT M5X105 4

42 A09216 SPRING WASHER 1

43 A09220 MOTOR COVER 1

44 A09221 BOLT M4X6 1

45 A09222 WASHER 1

46 A09223 BOLT M3X6 2

47 A09224 SPRING WASHER 2

48 A09225 WASHER 2

49 A09226 WASHER 6

50 A09227 BOLT M5X16 6

51 A09228 HANDLE COVER 1

52 A09229 ONE WAY  VALVE 1

53 A09230 TANK 24 Lt 1

54 A09231 BOLT 2

55 A09232  FOOT CUSHION 2

56 A09233 WASHER 2

57 A09234 BOLT M8X25 2

58 A09235 DRAIN  VALVE 1

59 A09236  WHEEL BOLT 2

60 A09237 WHEEL 2

61 A09238 SPRING WASHER 2

62 A09239 NUT 2

63 A09240 DISCHARGE PIPE 1

64 A09241 RELEASE PIPE 1

65 A09242 GASKET 2

66 A09243 PRESSURE SWITCH CONNECTOR 1

67 A09244 SCREW NUT 1

68 A09245 SAFETY VALVE 1

69 A09246 PRESSURE SWITCH 1

70 A09247 REGULATOR VALVE 1

71 A09248 COUPLER 1

72 A09249 PRESSURE GAUGE Φ40 1

73 A09250  DOUBLE CONNECTOR 1

74 A09251 PRESSURE GAUGE Φ50 1

75 A09252 POWER CORD WITH PLUG 1

76 A09253 PLUG 2

POS. CODE DESCRIPTION QTY
1 A09142 BOLT M6X55 4

2 A09141 SPRING WASHER 4

3 A09140 WASHER 4

4 A09107 AIR FILTER 1

5 A09108 CYLINDER COVER 1

6 A09219 ELBOW 1

7 A09218 CYLINDER GASKET 1

8 A09217 VALVE PLATE 2

9 A09184 VALVE CLACK PIN 2

10 A09185 VALVE PLATE GASKET 1

11 A09186 CYLINDER UPPER GASKET 1

12 A09187 CYLINDER 1

13 A09188 CYLINDER UNDER  GASKET 1

14 A09189 PISTON RING 2

15 A09190 OIL RING 1

16 A09191 PISTON 1

17 A09192 PISTON PIN 1

18 A09193 SPRING WASHER 2

19 A09194 CONNCTING ROD 1

20 A09195 BOLT M8X25 2

21 A09196 SPRING WASHER 2

22 A09197 BREATHER 1

23+24 A09198 OIL  LEVELER 1

25 A09199 BOLT M6X16 4

26 A09200 CRANKCASE COVER 1

27 A09201 CRANKCASE GASKET 1

28 A09202 BOLT M8X22 1

29 A09203 CRANK SHAFT 1

30 A09204 CRANK CASE 1

31 A09205 STATOR 1

32 A09206 CAPACITANCE 1

33 A09207 SEAL 1

34 A09208 BREARING 6204 1

35 A09209 ROTOR 1

36 A09210 BREARING 6202 1

37 A09211 WASHER 1

38 A09212 BRACKET 1

39 A09213 FAN 1

SHEET: 1/2
ART. NUMBER: 47243

MODEL: LUBRICATED DIRECT-DRIVEN AIR COMPRESSOR
AC-D 224 EASY

LUBRICATED DIRECT-DRIVEN AIR COMPRESSOR AC-D 224 EASY


